FR 230

Contents

Crankcase, Cylinder
Rewind starter, Muffler

Ignition system, CIUtch ... 6
Air filter, Spacer flange ..o 8
Carburetor 4151/00 .......

FUuel tank et
Support frame, Drive tube assembly ......cccoeveervrrvninrrrnrenne. 14
Control handle FR 230 ... 16
Gear head, Deflector

TOOIS, EXEFAS wreeieueeneeeeeeeeieeeeeie et ssseesse e sesesssesseees
Serial NUMDBET .t
RemMOVING t00] oo
PUITEE ettt ssnsas 26
NIPPIE ettt 28
Clamping SErAP c.eoeeeeeeeeeeeereeeeeseeeereeesseesssestsessssesssessssessssessssesssees 30
Sealing Plate . 32
PlErs Cl9 .ttt sssssssssssssssens 34
Socket, T27X125 .t seeaeeen 36
Pliers ATO-FIat ..ot sssssessssss s sesesssnssnes 38

Socket, 13 mm

Assembly hook

TENSIONET et saseaenae
[NStalliNG t0O] i
Torque wrench with optical/acoustic signal ....ccoccoveeenneeene. 54
Torque wrench with optical/acoustic signal .....cccocooevneeeneee 56
ClampPing JAWS et sssessssesssessssssssssons 58

STIHL

Spare Parts List
02/08/2023

Indonesia, English

Assembly stand

Installing tool, 1O . 62
SErvice t00] ZS .o 64
PUMP ettt

Locking screw

Assembly drift ...t sies 72

PiStON SUPPOIt ciueeecereeeeeeereieieeseete sttt snees 84
Press SIEEVE ..t 86
Press arbor ..ttt sa s saees 88
Press SIEEVE ..t 90
SEttiNG GAUGE et sasesssessesssesssessseees 92

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Crankcase, Cylinder

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG



Crankcase, Cylinder

Part Number Description Quan-  Contains
tity Item(s)

10

1

12

13

14

15

16

17

18

4151 020 2100

9503 003 0340

0000 988 8600

9639 003 1585

9075 478 4175

4151 030 0402

9512 003 2250

4151 020 1201

4151 030 2004

1123 034 3005

9463 650 1000

4151 0341503

9503 003 0312

4151 029 2300

0000 400 7000

1110 400 7005

4151 007 1005

0783 830 2000

Crankcase

Grooved ball bearing 6202
Sleeve

Oil seal 15x25x5

Pan head self-tapping screw IS-D5x28
Crankshaft

Needle cage 10x13x12.5
Cylinder with piston @ 40 mm
Piston & 40 mm

Piston ring & 40x1.2 mm
Snap ring 10

Piston pin 10x6.5x28
Grooved ball bearing 6002
Cylinder gasket

Spark plug NGK BPMR7A
Spark plug Bosch WSR 6 F
Set of gaskets

Tube of sealant HT red

4,14

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG




Rewind starter, Muffler

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG



Rewind starter, Muffler

Part Number Description Quan-  Contains
111 3% Item(s)

4151190 4000 Rewind starter
2 | 9075 478 4175 Pan head self-tapping screw IS-D5x28 7

3 | 4151190 2000 Carrier 1

4 | 4151140 0600 Muffler 1
5 |9022 3411300 Spline screw IS-M6x20 2
6 | 41510801600 Shroud 1
7 | 4151 020 4000 Insert 1

8 |[4151 0071005 Set of gaskets 1

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Ignition system, Clutch

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG



Ignition system, Clutch

Part Number Description Quan-  Contains
111 3% Item(s)

10

1

12

13

14

15

4151 400 1200

9220 260 1100

4151 400 1300

0000 998 0604

1128 405 1000

92910210100

Q075 478 3022

0000 400 7000

1110 400 7005

4151 080 1800

9371470 2570

Q075 478 4175

4151160 2001

4151160 0610

9022 3411370

Flywheel

Hexagon nut M8

Ignition module

Spark plug contact spring

Spark plug boot

Washer 4.3

Pan head self-tapping screw 1S-D4x20
Spark plug NGK BPMR7A

Spark plug Bosch WSR 6 F

Fan housing

Cylindrical pin 5x12

Pan head self-tapping screw IS-D5x28
Clutch

Clutch housing

Spline screw IS-M6x30

4,5

m

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG




Air filter, Spacer flange

0v-6700-139-15LF

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG



Air filter, Spacer flange

Part Number Description Quan-  Contains
111 3% Item(s)

4151141 0300 Air filter
2 | 4151141 0500 Filter cover 1
3 | 4151140 2800 Filter housing 1
4 (9216 261 0700 Hexagon nut M5 2
5 (4151120 0600 Carburetor 4151/00 1
9 4128129 0900 Gasket 1
10 | 41511211602 Spacer flange 1
11 | 9007 319 1135 Hexagon head screw M5x65 2
13 | 4151 431 2100 Connector tag 1
16 | 4151182 7600 Tensioner 1
17 | 9022 313 0680 Pan head screw IS M4x16 1

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Carburetor 4151/00

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG

4151-GET-0005-A1



Carburetor 4151/00

Part Number Description Quan-  Contains
tity Item(s)

4151120 0600 Carburetor 4151/00

2 |4128122 3000 Spring 1
3 [1120121 9200 Spindle 1
4 |11251215000 Inlet control lever 1
5 [Z0O0O0 018 ZOOO | Inlet needle 1
6 (00001227101 Screw 1
7 | 4241129 0901 Metering gasket 1
8 |Z0OO0OO0 015 A0 Metering diaphragm 1
9 |4140120 2204 Flange 1
10 | 42261212700 Cap 1
11 | 4140121 0800 End cover 1
12 | 4241122 7100 Screw 4
13 | 11231217800 Strainer 1
14 (1129121 4800 Pump diaphragm 1
15 (1123129 0905 Pump gasket 1
16 | 41341210802 End cover 1
17 (1125122 4200 Clamp 1
18 | 1146 122 6200 Idle speed screw 1
19 |1120122 7800 Oval head screw 1
20 | 4151122 6700 High speed screw 1
21 | 4151122 6800 Low speed screw 1
22 | 4140 122 3001 Spring 1
23 | 4151120 7100 Throttle shaft with lever 1
24 | 1125122 9001 E-clip 1
25 | 41511213300 Throttle shutter 1
26 [1125122 7403 Round head screw 1
27 |Z010 003 KO12 | Gasket & diaphragm kit 1 7,8,14,15

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Fuel tank

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG

4151-GET-0057-A0



Fuel tank

Part Number Description Quan-  Contains
111 3% Item(s)

10

1

12

13

14

4151 350 0403

4151 353 9200

0000 930 2803

0712 923 8004

0000 350 3502

4140 352 8100

4128 350 0505

0000 353 0800

0000 350 0900

4151 350 6610

Q075 478 4175

4151790 8212

4151 790 8210

Fuel tank

Grommet

Hose 3.1x5.7 mm x T m, R3
Hose 3.1x5.7 mm x 10 m, R3
Pickup body

Insert

Filler cap

Filler cap retainer

Rope

Guard plate

Pan head self-tapping screw IS-D5x28
Support plate

Support plate

3-10

9,10

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Support frame, Drive tube assembly

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG

4151-GET-0045-A0



Support frame, Drive tube assembly

Part Number Description Quan-  Contains
111 3% Item(s)

4151 790 6810 Support frame
2 | 92202601300 Hexagon nut M10 1
3 | 4151710 3010 Flexible shaft 1 4
4 | 4151711 3310 Flexible shaft 1
5 | 4151160 0501 Coupling flange 1 6-8
6 | 90223411350 Spline screw I1S-M6x25 1
7 | 9022 3411230 Spline screw IS-M6x8 1
8 (90223411370 Spline screw 1S-M6x30 1
9 | 4151710 7120 Drive tube assembly & 26 mm 1 1n-13
1 | 4151711 2100 Plug 2
12 [|0000 967 7253 | Warning pictogram FS 1
13 | 4133 717 2000 Cap 2
14 | 4151710 3210 Drive shaft 1
16 | 0781120 MO Multipurpose grease 225 g 1

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Control handle FR 230

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG

4151-GET-0018-A0



Control handle FR 230

Part Number Description Quan-  Contains
111 3% Item(s)

10

1

12

4151 790 4911

4151180 1M

4151 790 1101

9022 341 0960

4128 182 4501

4137182 0802

4151182 4510

41511821701

41511821010

4151182 4520

9074 478 3025

4151 790 3410

Control handle with throttle cable
Throttle cable

Handle molding

Spline screw IS-M5x12

Torsion spring

Lockout lever

Torsion spring

Slide control

Throttle trigger

Torsion spring

Pan head self-tapping screw I1S-P4x16

Loop handle

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Gear head, Deflector

L-9r00- 1391 5LF

15

18

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG



Gear head, Deflector

Part Number Description Quan-  Contains
111 3% Item(s)

10

1

12

4151 640 0101

9022 341 0960

9022 3411370

4151716 2800

4151 713 1500

41517131600

4151 713 3100

4126 642 7600

4151710 8102

4151716 6200

9022 3411370

9222 068 0900

Gear head

Spline screw 1S-M5x12
Spline screw IS-M6x30
Spacer sleeve

Thrust plate

Thrust washer

Rider plate

Collar nut M10x1 I/h thread
Deflector

Hose clamp

Spline screw IS-M6x30

Square nut M6

10 - 12

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Tools, Extras

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG

20



Tools, Extras

Part Number Description Quan-  Contains
111 3% Item(s)

4151713 3810 Grass cutting blade
3 | 4130 893 7800 Locking pin 1
4 | 4151 890 3400 Combination wrench 1
5 |0000 884 0307 |Safety glasses 1
6 [0000 890 2300 |Screwdriver 1

7 |0000 8910810 | Tool roll 1

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Serial number

22

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG



Serial number

Quan-
tity

n Part Number Description

1 Position of serial number

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

23



Removing tool

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW405 GM

24



Removing tool

Part Number Description Quan-  Contains
111 3% Item(s)

5910 890 4601 Removing tool

1 [0O000 9510920 | Hexagon head screw M10x55 1

2 | 9022 3411190 Spline screw IS-M5x72 3
3 [1123 8518300 Sleeve 3
4 | 9307 0210120 Washer 5.3 3
5 |9210 260 0700 | Hexagon nut M5 3

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Puller

N——Fd
i
(N

}m

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW400-A1

26



Puller

Part Number Description Quan-  Contains
111 3% Item(s)

5910 890 4400 | Puller
1 | 9157 6910980 Wing screw M5x16 2
2 [9044 319 0980 |Pan head screw M5x16 2
3 | 0000 893 3700 |Jaw (profile No.1and 2) 2
4 | 0000 893 3706 |Jaw (profile No. 3.1 and 4) 2
5 | 0000 893 3711 Jaw (profile No. 6) 2
6 [0000 8933703 |Jaw (profile No. 7) 2
7 | 0000 893 3704 |Jaw (profile No. 8) 2
8 | 0000 8933707 |Jaw (profile No. 9) 2

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Nipple

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW008 GM

28



Nipple

# Part Number Description

0000 855 9200 | Nipple

Quan-

tity

Contains
Item(s)

Remarks

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

29



Clamping strap

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW011 GM

30



Clamping strap

Quan-
tity

n Part Number Description

0000 893 2600 | Clamping strap

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

31



Sealing plate

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW078 GM

32



Sealing plate

Quan-
tity

n Part Number Description

0000 855 8106 | Sealing plate

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

33



Pliers C19

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW087 GM

34



Pliers C19

Quan-
tity

n Part Number Description

0811 6418380 Pliers C19

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

35



Socket, T27x125

ﬂﬂ ;)l

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW091 GM

36



Socket, T27x125

Quan-
tity

n Part Number Description

0812 542 2104 Driver bit, 1/4" square drive, T27x125

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

37



Pliers A10-flat

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW092 GM

38



Pliers A10-flat

Quan-
tity

n Part Number Description

0816 610 1495 Pliers AT1O-flat

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

39



Hose 135 mm /5 5/16"

{

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW100 GM

40



Hose 135 mm /5 5/16"

Quan-
tity

n Part Number Description

1110 141 8600 Hose 135 mm / 5 5/16"

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

4]



Flange

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

BO10-GET-0133-A1

42



1 |5910 850 4207 |Flange

2 ‘ 1128 855 9000

Screw M5x30 ‘

Part Number Description -
1
1
1

3 ‘ 5910 851 9901 ‘ Gasket ‘

Contains
Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

43



Press sleeve

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW152 GM

44



Press sleeve

Quan-
tity

n Part Number Description

4112 893 2401 Press sleeve

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

45



Socket, 13 mm

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW217 GM

46



Socket, 13 mm

Quan-
tity

n Part Number Description

5910 893 5608 Socket, 13 mm

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

47



Assembly hook

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW221 GM

48



Assembly hook

Quan-
tity

n Part Number Description

5910 893 8800 | Assembly hook

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

49



Tensioner

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW225 GM

50



Tensioner

# Part Number Description

5910 820 8800 Tensioner

Quan-

tity

Contains
Item(s)

Remarks

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

51



Installing tool

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

9018W231 KN

52



Installing tool

Quan-
tity

n Part Number Description

5910 890 2202 Installing tool

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

53



Torque wrench with optical/acoustic signal

901SW290 KN

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

54



Torque wrench with optical/acoustic signal

Part Number Description Quan-  Contains
111 3% Item(s)
1

5910 890 0312 Torque wrench with optical/acousticsig-

nal

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

55



Torque wrench with optical/acoustic signal

901SW292 KN

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

56



Torque wrench with optical/acoustic signal

Part Number Description Quan-  Contains
111 3% Item(s)
1

Torque wrench

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

57



Clamping jaws

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

9018W352 GM

58



Clamping jaws

Quan-
tity

n Part Number Description

5910 893 2700 Clamping jaws

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

59



Assembly stand

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW363 SC

60



Assembly stand

Part Number Description Quan-  Contains
111 3% Item(s)

5910 890 3101 Assembly stand

1 |[5910 850 1651 Support 1

2 | 9045 319 2390 Socket head screw M10x25 2
3 | 5910 850 2100 Clamping plate 1 4-6
4 [9008 319 2930 Hexagon head screw M12x20 2

5 | 5910 890 1901 Clamp lever 1

6 | 9455 621 0850 Circlip 10x1 1

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG



Installing tool, 10

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW369 KN

62



Installing tool, 10

Quan-
tity

n Part Number Description

5910 890 2210 Installing tool, 10

) _.l

‘ 5910 893 1707 Sleeve ‘

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

63



Service tool ZS

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

5910-GET-0121-A0

64



Service tool ZS

Part Number Description Quan-  Contains
111 3% Item(s)

10

1

12

13

14

15

5910 007 2201

5910 893 8505

5910 890 1800

5910 893 2101

5910 893 2102

5910 890 0550

5910 967 3500

5910 893 2420

5910 893 2421

9022 313 0740

9022 3411190

9307 0210120

9210 260 0700

5910 8931702

5910 893 1701

5910 893 8700

Service tool ZS
Spindle ZS

Screw sleeve

Drilled plate

Drilled plate

Drilled plate
Instruction label
Screw sleeve

Screw sleeve

Spline screw IS-M4x25
Spline screw IS-M5x72
Washer 5.3

Hexagon nut M5
Sleeve

Sleeve

Thrust piece

1,6

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

65



Pump

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

9018W498 GM

66



Pump

0000 8501300 | Pump

‘ 0000 855 9201 ‘ Nipple ‘

Part Number Description -
1
1
1

‘ 0000 855 0100 ‘ Hose ‘

Contains
Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

67



Screwdriver, T20

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

9018W589 SC

68



Screwdriver, T20

Quan-
tity

n Part Number Description

5910 890 2301 Screwdriver, T20

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

69



Locking screw

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW031 GM

70



Locking screw

Quan-
tity

n Part Number Description

1107 1911200 Locking screw

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

71



Assembly drift

(i}

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW036 GM

72



Assembly drift

Quan-
tity

n Part Number Description

1110 893 4700 Assembly drift

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

73



BB10-GET-0126-A0

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG 74



Flange

# Part Number Description

1 |118 850 4200 Flange

Quan-

tity

Contains
Item(s)

Remarks

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

75



Screwdriver, Q-SW 8x200

STINL @

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

9018W592 SC

76



Screwdriver, Q-SW 8x200

Part Number Description Quan-
tity
1

5910 890 2420 Screwdriver, Q-SW 8x200

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

77



Screwdriver, T27x200

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW576 KN

78



Screwdriver, T27x200

Quan-
tity

n Part Number Description

5910 890 2415 Screwdriver, T27x200

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

79



Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW459 KN

80



# Part Number Description

5910 893 7005 | Ring

Quan-

tity

Contains
Item(s)

Remarks

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

81



=
O
X
‘< =
5
(o]

Spare Parts List FR 230, 02/08/2023 @ ANDREAS STIHL AG & Co. KG 82



Puller

# Part Number Description

4133 893 0800 Puller

Quan-

tity

Contains
Item(s)

Remarks

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

83



Piston support

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

5910-GET-0001-A0

84



Piston support

Quan-
tity

Part Number Description

l

1 | 5910 893 5301 Piston support

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

85



Press sleeve

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW066 GM

86



Press sleeve

Quan-
tity

n Part Number Description

1120 893 2400 Press sleeve

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

87



Press arbor

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW062 GM

88



Press arbor

Quan-
tity

n Part Number Description

118 893 7200 Press arbor

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

89



Press sleeve

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW452 KN

Q90



Press sleeve

Quan-
tity

n Part Number Description

1143 893 2400 Press sleeve

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

91



Setting gauge

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

901SW138 GM

92



Setting gauge

Quan-
tity

n Part Number Description

1127 890 6400 Setting gauge

l

Contains

Item(s)

Spare Parts List FR 230, 02/08/2023 © ANDREAS STIHL AG & Co. KG

93



